
Facility Name: Key West Resort Utility 
Inspection Date: 9129/20 14 

Docket No. 150071-SU 
Engineering MFRs 

Exhibit CAJ-2, Page 190 of 346 

10.5 Observation: Reuse- AIL plastic reclaimed water piping. pipelines, valves, outlets, and other appur
tenances were color-coded Pantone Purple. 

ll. Biosolids/Sludgc: RATING - IN COMPLIANCE 
I I .1 Obsel'vation: Genera/- Residuals \Vere being disposed of in accordance with the permit. 

12. Groundwater Oualitv: RA TlNG- NOT APPLICABLE 
12.1 Observation: No observations were re<:orded. 

13. SSO Survev: RATING - NOT EVALUATED 
13.1 Observation: No observations were recorded. 

14. Other: RATING- NOT APPLICABLE 
I 4. I Observation: No observations were recorded. 

3 

FPSC Commission Clerk
FILED JUL 01, 2016DOCUMENT NO. 04169-16FPSC - COMMISSION CLERK



Sent l'ia Eleclronic Mail 

In the Matter of an 
Application for Permit by; 

FLORIDA DEPARTMENT OF· 

ENVIRONMENTAL PROTECTION 
South District Office 

Post Office Box 2549 
Port Myers, Florida 33902-2549 

Docket No, 150071-SU 
Engineerin_g MFRs 

E1<hiblt CAJ-2, Page 191 of 346 

IHCK SCOT t 
C.OVERN Olt 

< '1\RI .()S I.OI'E/.-t'ANTEit/\ 
I :r. GOVER NOH 

l iERSCi lEI. '1. \' INY/\RD JR. 
SECRETARY 

Key West Resort Utilities Corporation 
Christopher Johnson, President 

Monroe County- D\V 
File Number FLAOI4951-012-DWI P 
Key West Resort WWTP 6630 Front Street 

Key West, !'lorida 33040 
ChrisKW(@bellsouth.ncl 

INTENT TO ISSU£ 

The Department of Environmental Protection gives notice of its intent to issue a permit for the proposed 
project as detailed in the application sped lied above, for the reasons stated below. 

The applicant, Key West Resort Utilities Corporation., upplied on April 15, 20 I 4, to the Department of 
Environmental Protection for a permit to: 

Operate an existing 0.499 million gallons per day (MGD) annual average daily tlow (AADF) extended 
aeration process domestic wastewater treatment plant (WWTP) consisting of: dual treatment trains with 
design flows of0.249 MGD and 0.250 MGD which are piped together to allow the lacilily to operate as a 
single unit. Collection system influent flows to a splitter box which divides the flow to the separate 
treatment trains. £ach train consists of: a bar screen. an aeration basin, an anoxic tank, a re-aeration 
basin, a clarifier, a sand filter and dual chlorine contact chambers (CCC). There are three (3) aerobic 
digesters; one integrated into each of the treatment trains and a stand-alone digester_ Disinfection is 
provided by chlorine gas. 

Construct a new 0.350 MGD AADF treatment train to increase the existing capacity to 0.849 MGD, 
consisting of: a 90 foot diameter tank that will eonsist of influent screening, a I 05,554 gallon influent 
equalization tank, a 163,000 gallon aeration chamber,a 154,725 gallon post-anoxic chamber, a 32.525 
gallon re-aeration zone, I 12,602 gallon clarifier, and a 317,950 gallon digester. Efnuenl from the new 
plant will pass 1hrough proposed expanded sand filters and the existing chlorine contact chambers shared 
by the existing treatment trains. The plan also includes the addition of a dual innuent screen on the 
existing plant as we ll as disposal to two new injection wells. Disinfection is to be provided by liquid 
chlorine. The existing treatment facility will continue with normal operation during construction. 

The existing WWTP and the proposed 0.350 MGD treatment train has. and will be modified to meet the 
advanced wastewater treatmcnr (A WT) standards of §403 .086( I 0), F .S. The extended aeration process 
will be s \>vitched to the A WT nutrient removal system prior to January 0 I, 2016. The changes to A WT 
include the addition of an alkalinity control system, a carbon injeclion system, an alum injection systetn1 

along with modifying the mixing and aeration at different phases oflhe treatment process. 

The facility is located at latitude 24°34'2.4058" N, longitude 81 u44•, 7186" Won 6630 Front St., Stock 
Island, Key West, Florida33045 in Monroe County. 

Pl\ge I of4 



PERMITI"EE: 
FACILITY: 

Key West Resort Utilities, Corp. 
Key West Resort W\VTP 

Docket No. 150071-SU 
Engineering MFRs 

Exhibit CAJ-2, Page 192 of 346 

PERMIT NUMBER: 
PA FILE NUMBER: 

INTENT 
INTENT 

The Dcpnrtment has permitting jurisdiction under Chapter 403. Floridr1 Statutes. and applicable rules or 
the Florida Administrative Code. The project is not exempt from permitting procedures. The Department 
has determined that a wastewater permit is required for the proposed work. 

Based upon the application Wid supplemental information, the Department has determined that the applicant 
h;~s provided rensonable assurance that the above described wastewater project complies with the applicnblc 
provisions of Chapter 403 of the Florida Statutes and Title 62 of the Florida Administrativ.e Ct>de. 

Under Section 403.815, Florida Staltttes, nnd Rule 62-110.106. Florida Administrative Code, you (the 
applicant) are required to publish at your own expense the enclosed Notice of Intent to Issue Permit. The 
notice must be published one time only within 30 days of receipt oft his intent to issue in the legal ad 
section of a newspaper of general circulation in the area allected, For the purpose of this rule, 
"publication in a newspaper of general circulation in the area affected" means publication in a newspaper 
meeting the requirements of Sections 50.0 II and 50.031 , Florida Statutes, in the county where the activity 
is to take place. Where there is more than one newspaper of general circulation in the county, the 
newspaper used should be one with significant circulation in the area that may be affected by the permiL 
If you arc unc·ertain that a newspaper meets these requirements, please contact the Department at the 
address or telephone number listed below. The applicant must provide proof of publication to the 
Department's South District Oftice. 2295 Victoria Ave, Suite 364. Ft. Myers, Florida 3390'1-3875, within 
two weeks of publication. Failure to publish the notice and provide proof of publication within the allotted 
time may result in the denial of the permit under Rule 62- I 10.1 06( I I). Florida Administrative Code. 

The Department will issue the permit with the ?llached conditions unless a tjmely petition for an 
administrative hearing is filed under Sections 120.569 and 120.57, Florida Statutes, within fourteen days 
of receipt of notice. The procedures for petitioning for a hearing are set forth below. 

A person whose substantial interests me affected by the Department's proposed permitting decision may 
petition for an administrative proceeding (her1ring) under Sections I 20.569 and 120.57, Florida Statutes. 
The petition must contain the information set forth below and must be filed (received by the Clerk) in the 
Office of General Counsel of the Department at 3900 Co111monwealth Boulevard, Mail Station 35, 
Tallahassee, Floridn 32399-3000. 

Under Rule 62-110.106(4)., Florida Administrative Code. a person may request an extension of the time 
for filing a petition for an administrative hearing. The request must be filed (received by the Clerk) in the 
Office of General Counsel before the end of the time period for filing a petition for an administrative 
hearing. 

Petitions by the applicant or any oft he persons listed below must be filed within fourteen days of receipt of 
this written notice. Petitions filed by any persons other than those entitled to written notice under Section 
120.60(3). Florida Statutes, must be filed within fourteen days of publication of lhe notice or within fourteen 
days of receipt oflhe written notice, whichever occurs first. Section 120.60(3). Florida Statutes, however, 
also allows that any person who has asked the Department in writing for notice of agency action may file a 
petition within folll1een days of receipt of such notice, regardless of the date of p\rblication. 

The petitioner shall mail a copy ofthc petition to the applicant at the address indicated above at the time 
[...]
DEPARTMENT OF ENVIRONMENTAL PROTECTION 
NOTICE OF INTENT TO ISSUE PERMIT 

The Department ofEnvironmt:ntal Protection gives notice of its intentlo issue a permit to K~.:y West Resort 
Utilities Corporation .. Christopher Johnson. President, 6630 Front Street. Key West, Florida 33040 to: 

Operate an existing 0.499 million gallons per day (MGD) annual avcragl! daily flow {AADF) extended 
aertition process domestic wastewater treatment plant {WWTP). Disinfection is provided by chlorirlc gas. 

Constr·uct a new 0.350 MGD AADf-treatment train to increase the existing capacity to 0.849 MGD. The 
plan also includes the addition of a dual influent screen on the existing plant as well as disposal to two new 
injection wells. Disinfection is to be provided by liquid chlorine. The existing, tn:atme;:nt facility will 
continue with normal operation during construction. 

The existing WWTP and the proposed 0.350 MGD tr~atrne;:nt train has and will be modified to meet the 5·5-

3-1 advanced wastewater treatment (A WT) $tandnrds requirement ofSection 403.086( 10), f'.S. The 
extended aeration process wi II be switched to the A WT nutrient removal system prior to January 0 I, 20 16. 
The changes to A WT include the addition of an alkalinity control system, a carbon injection system, an alum 
injectjon system, nlong with modifying the mixing and aeration at dinerent phases of the treatment process. 

The facility is located at latitude 24°34'2.4058'' N. longitude 81 "44'.7186" Won 6630 Front St., Stock Island. 
Key West, Florida 33045 in Monroe County. 

The intent to issue and application tile ar:e available for public inspection during normal business hours, 8:00 
a.m. to 5:00p.m., Monday through Friday. except legal holidays. at the Department's South District Onlce, 
2295 Victoria Ave, Suite 364. Ft. Myers. Florida 33901-3875, at phone number (239)344-5600. 

The Department will issue the permit with the attached conditions unless a timely petition for an 
administrative hearing is filed under Sections 120.569 and 120.57, Florida Statutes. within fourteen days of 
receipt of notice. The procedures for petitioning for a hearing are set forth below. 

A person whose substantial interests are affected by the Depanment's proposed permitting decision may 
petition for an administrative proceeding (hearing) under Sections 120.569 and I 20.57, Florida Statutes. The 
petition must contain the information set forth below and must be filed (received by the Clerk) in the Ofticc 
of General Counsel of the Department at 3900 Commonwe<lllh Boulevard, Mail Station 35, Tallahassee, 
Florida 32399-3000. 

Under Rule 62-1 10.106(4), florida Administrative Code, a person may request an extension ofthe time for 
filing a petition for an administrative hearing. The request must be filed (received by the Clerk) in the Office 
of General Counsel before the end orthe time period for filing a petition for an administrative hearing. 

Petitions filed by any persons other 1han those entitled to written notice under Section 120.60(3 ), Florida 
Statutes, must be filed within fourteen days of publication of the notice or within fourteen days of receipt of 
the written notice, whichever occurs first. Section 120.60(3 ). Florida Statutes, however, also allows that any 
person who has asked the Dep<utment in writing for notice of agency action may life a petition within 
fourteen days of receipt of such notice, regardless of the date of publication. 

The petitioner shall mail a copy of the petition to the applicant at the address indicated above at the time of 
(iling. The failure of any person to file a petition or request tor an extension of time within fourteen days of 
receipt of notice shall constitute a waiver of that person's right to request an administrative determination 
{hearing) under Sections 120.569 and 120.57. rlorida Statutes. Any subsequent intervention (in a proceeding 
initiated by another party) will be only at the discretion of the presiding officer upon the filing of a motion in 
compliance with Rule 28-106.205. Florida Administrative Code. 



Docket No. 150071-SU 
Engineerfng MFRs 

Exhibit CAJ-2, Page 196 of 346 

A petition that disputes the material facts on which the Department's action is based must contain the 
following information. as indicated in Rule 28-106.20 I, Florida Administrative Code: 

(a) The name and address of each agency affected and each agency's lite or identification number, if 
know11; 

(b) The name, address. any e-mail address, any facsimile llumber. and telephone number or the 
petitioner, if the petitioner is not represented by an attorney or a qualified representative; the nome. 
address, and telephone number of the petitioner's representative, if :my. which shall be the address 
for scrvict: purposes during the course of the proceeding; and an explanation of how the petitioner's 
substantial interests will bt: affected by the determination; 

(c) A statement of when and how the petitioner received notice of the Deportment's decision; 
(d) A statement of all disputed issues of material fact. If there art! none, the petition mu~t ~o indicate; 
(e) A concise statement ofthe ultimate Jacts alleged, including the specific facts the petitioner contends 

warrant reversal or modification ofthe Department's proposed action: 
(I) A statemenl of the specific rules or statutes the petitioner contends rcqt1irc reversal or modilication 

of the Department's proposed action, including an explanation of how the alleged fucts relate to the 
specific rules or statutes; and 

(g) A statement of the rei ief sought by the petitioner, stating precisely the action petitioner wishes the 
Department to take with respect to the Department's proposed action. 

Because the administrative hearing process is designed to form ulate final agency action, the filing of a 
petition means that the Department's linal action may be different li·om the position taken by it in this notice. 
Persons whose substantial interests will be affected by any such final decision of the Department have the 
right to petition to become n party to the proceeding, in accordance with the requirements set lorth above. 

Mediation under Section 120.573, Florida Statutes, is not available for this proceeding. 



FLORIDA DEPARTMENT OF 

ENVIRONMENTAL PROTECTION 
South District Office 

Post Office Box 2549 
Fort Myers, Florida 33902-2549 

STATE OF FLORIDA 

Docket No. 150071-SU 
Engineering MFRs 

Exhibit CAJ-2. Page 197 or 346 

RICK St ·o IT 
GOVERN OR 

L'J\1\LllS LUI'EL-L'J\NTEIC'\ 
I.T. ( iOVERN()J< 

IIERSCIII: I. 1'. \ ' INYAIO> Jlt 
SEC'IUTM Y 

DOMESTIC WASTEWATER FACILITY PERMIT 

Sem Via I:.:lectronic Moil 

PERMITTEE: 
Key West Resort Utilities Corporation 

RESPONSIBLE OFFICIAL: 
Christopher Johnson, President 
6630 Front Street 
Key West, Plorida 33040 
(305) 289-4 161 
ChrisK W@bcllsouth.net 

FACILITY: 

Key West Resort WWTP 
6630 Front St., Stock lsland 
Key West, FL 33045 
Monroe County 

PERMIT NUMBER: FL/\014951 
FILE NUMBER: INTENT 
DATE OF MODlFICA TION: Intent 
EXPIRATION DATE: February 19,2017 

Latitude: 24°34' 2.4058" N Longitude: 81 °44' . 7186'' W 

This permit is issued under the provisions of Chapter 403, Florida Statutes (F.S.). and applicable rules of the 

Florida Administrative Code (F.A.C.). This permit does not constitute authorization to discharge wastewater 

other than as expressly stated in this permit. The above named permittee is hereby authorized to operate the 

facilities in accordance with the documents attached hereto and specifically described as follows: 

WASTEWATER TREATMENT: 

Opcnttc an existing 0.499 million gallons per day (MOD) annual average daily flow (AADF) extended aeration 

process domestic wastewater treatment plant (WWTP} consisting of: dual treatment trains with design flows of 

0.249 MGD and 0.250 MOD which are piped together to allow the facility to operate as a single unit. Collection 

system influent flows to a splitter box which divides the flow to the separate treatment trains. Each train consists 

of: a bar screen, an aeration basin, an anoxic tank. are-aeration basin, a clarifier, a sand filter and dual chlorine 

contact chambers (CCC). There are three (3) aerobic digesters; one integrated into each of the treatment trains 

and a stand-alone digester. Disinfection is provided by chlorine gas. 

Construct a new 0.350 MGD AADF treatment train to increase the existing, capacity to 0.849 MGD, consisting 

of: a 90 foot diameter tank that will consist of influent screening, a 105,554 gallon influent equalization tank, a 

163,000 gallon aeration chamber, a 154,725 gallon post-anoxic chamber, a 32,525 gallon re-aeration zone, 

112,602 gallon clarifier, and a 317.950 gallon digester. Effiuent from the new plant will pass through proposed 

expanded sand filters and the existing chlorine contact chambers shared by the existing treatment trains. The plan 

also includes the addition of a dual influent screen on the existing plant as well as disposal to two new injection 

wells. Disinfection is to be provided by liquid chlorine. The existing treatment facility will continue with normal 

operation during construction. 

The existing WWTP and the proposed 0.350 MGD treatment train has and will be modified to meet the advanced 

wastewater treatment (AWT) standards of Florida Law 403.086 (10) [§403.086(10), F.S.]. The extended aeration 

Page I of33 



PERMnTEE: 
FACILITI': 

Key West Resort Utilities. Corp. 
Key West Resort \VWTP 

PERMIT NUtv!BER: 
PA FILE NUMBER: 

Docket No. 150071-SU 
Engineering MFRs 

Exhibit CAJ-2, Page 198 of 346 

INTENT 
INTENT 

process will be switched to the A WT nutrient removal system prior to January 0 I, 2016. The changes to A WT 

include the addition of an alkalinity control system. a carbon iryection system, an alum injection system, along 

with modifying the mixing and aeration at different phases of the treatment process. 

T he final total volumes a t 0.849 MGD capacity will be: 

Flow Equalization= 254,550 gallons 

Aemtion Basins= 395,800 gallons 

Anoxic Basins= 374,545 gnllons 

Re-Aemtion Basins = 80,205 gallons 

Clal'ifiers = 2 I 8,624 gallons 

Digesters = 446, I 57 gallons 

Four Filters= 384 cubic feet 

Four Ch lorine Contact Chambers= 22,980 gallons 

REUSE OR DISPOSAL: 

Undl!rground Injection U-001: An existing 0.499 MGD AADF permitted capacity underground injection well 

system consisting of2 Class V underground injection wells permitted under Department permit number(s) 

1849110-020 and 021 discharging to Class G-Ill ground water. Underground Injection Well System U-00 I is 

located approximately atlmitudc 24"33' 55" N, longitude 81 °44' 5 I" W. 

Underground Injection U-002: Construct and operate a new 0.0.499 MGD AADF permitted capacity, 

underground injection well system consisting of: 2 Class V wells with a I o·· diameter, at a depth of at least II 0 

feet, with PVC casing to a depth of at least 60 feet. made of Neat® cement, 60 fool depth, and a thickness or at 

least 2 inches. discharging to Class G-I ll ground water. 

Underground Injection U-003: The summation of U-00 1 and U-002. an existing 0.998 MGD AADI' pcnniltcd 

capacity underground injection well system consisting of 4 Class V underground injection wells, the summation 

or U-00 I and U-002. Injection is into the Key Largo and Miami Oolite Formations forthe primary means of 

disposal of non-hazardous secondary treated domestic wastewater treatment facility effluent to the existing 

injection wells for a maximum daily disposnl of 1.27 MGD. The maximum injection rate shall not exceed a peak 

hourly flow rate of 882 gallons per minute·. 

Land Applic:ltion R-001 : An existing 0.499 MGD 1\ADF permitted capacity slow-rate public access system. R

OO I is a reuse system which consists of golf course irrigation at the Key West Golf Course. Toilet flushing, AC 

makeup water, and fire protection are provided at the Monroe County Detention Center. The Key West golf 

course irrigation system consists of two (2) interconnected lakes that do not discharge to surface waters. 

Land Application R-002: A new 0.849 MGD AADF permitted capacity slow-rate public access system. R-002 

is a reuse system which consists of golf course irrigation at the Key West Golf Course, and the ball lield irrigation 

at the Florida Keys Community College. Toilet nushing, AC makeup water. and fire protection are provided at 

the Monroe County Detention Center. the Florida Keys Community College. and the Lower Keys Medical Center. 

IN ACCORDANCE WITH: The limitations, monitoring requirements, and other conditions set forth in this 

cover sheet and Part I through Part X on pages I through 33 of this permit. 

Pnge 2 of33 



PERMlTIEE: 
FACILITY: 

Key West Resort Utilities. Corp. 
Key West Resort WWTP 

PERMIT NUMBER: 
PA PILE NUMBER: 

INTENT 
INTENT 

I. RECLAIMED WATER AND EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS 

A. Underground Injection Control Systems 

1. During the period beginning on the effective date and lasting through December 31, 2015, the permittee is authorized to discharge 
effluent to Underground Injection Well System U·OO I. Such discharge shall be limited and monitored by the permittee as specified below and 
reported in accordance with Permit Condition I.C.77 .: 

Reclaimed Water Limitations Monitoring Requirements 

Parameter Units Max/Min Limit Stntistical Bosis 
Frequency of Sample Type 

Monitoring Site Notes 
Annlysis Number 

Max 0.499 Annual Average 
Recording rlow 

Flow MGD 5 Dr1ys/Weck Meter with I!L\V-002 Sec J.A.3 
Max Report Monthly Average Totolizcr 
Max 20.0 Annual A vcrngc 

BOD, Carbonaceous 5 mg/L Max 30.0 Monthly Average Every 2 weeks 8-hr FPC EFA-001 
day. 20C Max 45.0 Weekly Average 

Max 60.0 Single Sample 
Max 20.0 Annual Average 

Solids, Total Suspended mg/L 
Max 30,0 Monthly Average Every 2 weeks 8-hr fPC EFA-001 
Max 45.0 Weekly Average 
Max 60.0 Single Samp_le 
Max 200 Annual Average 

Coliform. Fecal IJIIOOmL Max 200 Monthly Geometric Mean Every 2 weeks Grab EFA-001 See I.A.4 
Max 800 Single Samp_le 

pH 
Min 6.0 Single Sample 5 Days/Week Grab EfA-001 s.u. Max 8.5 Single Sample 

Chlorine. Total Residual 
mg!L Min 0.5 Single Sample 5 Days/Week Grab EFA-001 See I.A.S 

(For Disinfection) 
Nitrogen, Total mg/L Max Report Single Sample Every 2 weeks 8-hr FPC EfA-001 

Phosphorus, Total (os P) mg/L Max Report Single Sample Every 2 weeks 8-hr FPC EFA-001 

Page 3 of33 

' 

~ 
~: 0 
~ 0 
<.. C'l 

r!.>m~ 
• ::J-

~ce. z 
'A ::J Q ....., <l>. 
(1) ctl _., 
_,. ::J. 01 
tO::~ a 
<0(0 0 

Os;:"" 
~-n~ 
;§;a'c 



Docket No. 150071-SU 
Engineering MFRs 

'Exhibit CAJ-2. Page 200 of 346 

PERMITTEE: K~.-1· West Resort Utilities, Corp. 
Key West Resort WWTP 

PERI\•IIT NUMBER: INTENT 
PA FILE NUivffiER: INTENT FAC'ILI!Y: 

2. Ellluent samples shall be taken nt the monitoring site locations listed in Permit Condition I.A . I. and 
as described below: 

Monitoring Site 
Description of Monitoring Site 

Ntunber 
FLW-002 Flow measurement for effluent ·discharge into ihc injection \Vcjls. 
EFA-001 _After chlorination and prior to the disposal system. 

3. 1\. recording 00\v meter with totalizer shall be utilized to measure flow and calibrated at least once 
every 12 months. [62-601.200(1 7) and .500(6)} 

4. The ellluent limitation for the monthly geometric mean for fecal coliform is only applicable if I 0 or 
more values are reported . If fewer than 10 values are reported, the monthly geometric mean shall be 
calculated and reported on the Discharge Monitoring Report. [62-600 . .J-10(4)(c)j 

5. Total residual chlorine must be maintained tor a minimum contact time of l 5 minutes boscd on peak 
hourly now. [62-600.4-10(./)(h) and (5)(h)j 

6. Beginning on July 1, 2016, the facility shall either cease all discharge to the injection wells or meet 
revised annual average effluent limits for certain parameters as shown below. The limits for all other 
parameters listed in I. A . l will remain the same. 
[...]
No. or Dny$ LWWI) Actil'llltd ()uring Calendar Y.ear: Enter the eumulalivo number of days that the limiic-d wei went her discharge 1\-;tS nctil'ntc<t since January I of the current year. 
llrnson ror Dis~hurgc: Attach to the DMR o bricfexpl;llptioo of the factors cortiributing to the need toactil'lltc the limited \\'Cl \\'c:tthcr disc horse. ~ 

::r 

IS-SUANCEIREISSUI\NCE DATI~: DEP form 61-620.910( 10), Effcctll'e Nov.19. 1994 

g_ 
0 0 
J> 0 
';- (') 

."->m~ 
-o:::l'"' 
Al <9. z 
<Q:::lO 
(1>11>· 

~~-~ 
Gl~ g 
as::::t 
w-n• 
""'"en OlcnC 



Docke.t No. 150071-SU 
Engineerrng MPRs 

Exhibit CAJ-2, Page 2.67 of 346 



Docket No. 150071-SU 
Engineering MFRs 

Exhibll CAJ-2, Page 268 of 346 

Rick Scott 
Governor Florida Department of 

Environmental Protection 
South District Office 
Post Office Box 2549 

Jennifer Carroll 
LL Governor 

Fort Myers, Florida 33902-2549 Herschel T. Vinyard Jr. 

CERTIFIED MAIL NO,: 7005 3 I 10 0002 9314 2648 
RETURN RECEIPT REQUESTED 

1n the Matter of an 
Application for Permit by: 

K W Resort Utility, Corp. 
Christopher Johnson, President 
6630 Front Street 
Key West, Florida 33040 

Monroe Countv-DW 
Key West Resort Utility WWTP 
File Number FLAO I 4951-0 I 1 -DW2P 

NOTICE OF PERMIT ISSUANCE 

Enclosed is Permit Number FLA01495 I to operate the Key West Resort Utility WWTP, issued 
under Chapter 403, Florida Statutes. 

Monitoring requirements under this pennit are effective on the first day of the second month 
following permit issuance. Until such time. the permittee shall continue to monitor and report in 
accordance with previously effective permit requirements. if any. 

Secretary 

The Department's proposed agency action shall become fmal unless a timely petition for an 
administrative hearing is filed under Sections 120.569 and 120.57, Florida Statutes, within fourteen days 
of receipt of notice. The procedures for petitioning for a hearing are set forth below. 

A person whose substantial interests are affected by the Department's proposed permitting decision 
may petition for an administrative proceeding (hearing) under Sections 120.569 and 120.57, Florida 
Statutes. The petition must contain the information set forth below and must be fil ed (received by the 
Clerk) in the Office of General Counsel of the Department at 3900 Commonwealth Boulevard, Mail 
Station 35, Tallahassee, Florida 32399-3000. 

Under R ule 62-1 I 0.1 06( 4), Florida Administrative Code, -a person may request an extension ofthe 
time for filing a petition for an administrative hearing. The request must be fried (received by the Clerk) 
in the Office of General Counsel before the end of the time period for filing a petition for an 
administrative hearing. 

Petitions by the applicant or any of the persons listed below musl be filed within fourteen days of 
receipt of this written notice. Petitions filed by any persons other than those entitled to written notice 
under Section 120.60(3 ), Florida Statutes. must be filed within fourteen days of publication of tltc notice 
or within fourteen days of receipt of the written notice, whichever occurs first. Section 120.60(3), Florida 
Statutes, however, also allows that any person who has asked the Department for notice of agency action 
may file a petition within fourteen days of receipt of such notice, regardless of the date of publication. 

Page I of3 



PERMITTEE; 
f-ACIL..J'rY: 

K W Resort Utility, Corp, 
Key West R~on Utility WWTP 

PERMIT NUMBER: 
PA FILE NUMBER: 

Dockel No. 150071-SU 
Engineering MFRs 

Exhibit CAJ-2, Page 269 or 346 

FLA0 1495I 
FLA01 495l-01 1-DW2P 

The petitioner shall mail a copy of the petition to the applicant at the address indicated above at the 
time of filing. The failure of any person to file a petition or request for an extension of time within 
fourteen days of receipt of notice shall constitute a waiver of that person's right to request an 
administrative determination (hearing) under Sections 120.569 and 120.57, Florida Statutes. Any 
subsequent intervention (in a proceeding initiated by another party) will be only at the discretion of the 
presiding officer upon the fi ling of a motion in compliance with Rule 28- J 06.205, Florida Administrative 
Code. 

A petition that disputes the material facts on which the Department's action is based must contain the 
fo llowing information, as indicated in Rule 28-106.20 I, florida Administrativt: Code: 

(a) The name and address of each agency affected and each agency's file or identification number, if 
known; 

(b) The name, address, and telephone number of the petitioner; the name, address, and telephone 
number of the petitioner's representative, if any, which shall be the address for service purposes 
during the course ofthc proceeding; and an explanation of how the petitioner's substantial 
interests will be affected by the determination; 

(c) A statement of when and how the petitioner received notice of the Department's decision; 
(d) A statement of all disputed issues of material fact. If there are none, the·petition must so indicate; 
(e) A concise statement of the ultimate facts alleged, including the specific facts the petitioner 

contends warrant reversal or modification of the Department's proposed action; 
(f) A statement of the specific rules or statutes the petitioner contends require reversal or 

modification of the Department's proposed action; and 
(g) A statement of the relief sought by the petitioner, stating precisely the action petitioner wishes the 

Department to take with respect to the Department's proposed action . 

Because the administrative hearing process is designed to fonnulate final agency action, the filing of 
a petition means that the Department's final action may be different from the posjtion taken by it in this 
notice. Persons whose substantial interests will be affected by any such final decision of the Department 
have the right to petition to become a party to the proceeding, in accordance with the requirements set 
forth above. 

Mediation under Section 120.573, Florida Statutes, is not available for this proceeding. 

This permit action is final and effective on the date filed with the Clerk of the Department unless a 
petition (or request fo r an extension oftime) is filed in accordance with the above. Upon the timely ftling 
of a petition (or request for an extension of time), this permit will not be effective until fu rther order of the 
Department. 

Any party to the permit has the right to seek judicial review of the permit action under Section 120.68, 
Florida Statutes, by the filing of a notice of appeal under Rules 9.110 and 9. 190, Florida Rules of Appellate 
Procedure, with the Clerk of the Department in the Office of General Counsel, 3900 Commonwealth 
Boulevard, Mail Station 35, Tallahassee, Florida, 32399-3000, and by filing a copy of the notice of appeal 
accompanied by the applicable filing fees with the appropriate district court of appeal. The notice of appeal 
must be filed within 30 days from the date when this penn it action is filed with the Clerk of the 
Department. 

Pag.e2 of3 



PERMITTEE: 
FACILITY: 

K W Resort Utility, Corp. 
Key West Resort Utility WWTP 

Executed in Fort Myers, Florida 

PERMIT NUMBER: 
PA FILE NUMBER: 

Docket No. 150071-SU 
Engineering MFRs 

Exhibit CAJ-2, Page 270 of 346 

FLA014951 
rLAOI4951-()J 1-0 W2P 

STATE OF FLORIDA DEPARTMENT 
OF ENVIRONMENTAL PROTECTION 

~z.J-
Jon -.tgiehart 
Director of 
District Management 

FILING AND ACKNOWLEDGMENT 

FJLED, on this date, under Section 120.52, ,florida Statutes, with the designated Deputy Clerk. 
receipt of which is hereby acknowledged. 

CERTIFICATE OF SERVICE 

. The undersigned hereby certifies that this NOTICE OF PERMIT ISSUANCE and all copies were 
mailed before the close of business on Februaryda_, 2012 to the listed persons. 

JMUBJSU) 

Copies furnished to: 
FDEP Marathon office, e-mail 
Edward R. Castle, P.E. edrcastle@mc.corn 
Mary Plavumkal. FDEP, e-mail 
David Rhodes, P.G., FDEP, e-mail 

:J -dO-/Cf-
Date 

Page3 of3 



Florida Department of 
Environmental Protection 

South District Office 
Post Office Box 2549 

Fort Myers, Florida 33902-2549 

STATE OF FLORIDA 

Docket No. 150071-SU 

By 

llcrschel T. Vinyard Jr. 
Secretary 

DOMESTJC WASTEWATER FACILITY PERMIT 

PERMITTEE: 
K W Resort Utility, Corp. 

RESPONSffiLE OFFICIAL: 
Christopher Johnson, President 
6630 Front Street 
Key West, Florida 33040 
(305) 522-0052 

FACILITY: 

Key West Resort Utility WWTP 
6630 Front Street, Stock Island 
Key West, FL 33045 
Monroe County 

PERMIT NUMBER: 
FILE NUMBER: 
ISSUANCE DAT.E: 
EX.PffiATION DATE: 

Latitude: 24°34' 2.4058" N Longitude: 81"444 .7 186" W 

FLA014951 
FLAO 1495 1-0 1 l -DW2P 
February 20, 2012 
February J9, 2017 

This penn it is issued under the provisions of Chapter 403, Florida Statutes (F.S.), and applicable rules of the 
Florida Administrative Code (F.A.C.). This pennit does not constitute authorization to discharge wastewater 

other than as expressly stated in this permit The above named j:>ennittee is hereby authorized to operate the 
facilities in accordance with the documents attached hereto and specifically described as follows: 

WASTEWATER TREATMENT: 

Operate an existing 0.499 million gallons per day (MGD) annual average daily now (AADF) extended aeration 
process domestic wastewater treatment plant (WWTP) consisting of dual treatment trains with design flows of 

0.249 MGD and 0.25 MGD which are piped together to allow the facility to operate as a single unit. Collection 
system influent flows to a splitter box which divides the flow to the separate treatment trains. Each train consists 

of: a bar screen, an aeration basin, an anoxic tank, a re-aeration basin, a clarifier, a sand filter, and a chlorine 
contact chamber. There are three aerobic digesters; one integrated into each of the treatment trains and a common 

digester. The biosolids are cured on four sludge drying beds. A reclaimed water sump sends reuse water to the 
Key West Golf Club storage ponds, the Monroe County Detention Center, or gravity discharge to the two ten-inch 
underground injection wells. 

This WWTP has been modified to meet the advanced wastewater treatment (A WT) standards of Florida Statute 
403.086 (1 0). The extended aeration process will be switched to the A WT nutrient removal system prior to 
January 0 I, 20 l6. The changes to A WT include the addition of an alkalinity control system, a carbon injection 
system, an alum injection system, along with modifying the mixing and aeration at different phases of the 

treatment process. 

REUSE OR DISPOSAL: 

Underground Injection U-001: An existing 0.499 MGD annual average daily flow pennined capacity 
underground injection well system consisting of two 10 inch Class V underground injection wells permitted under 

Pagel of25 



PERMITTEE: K W Resort Utility, Corp. 
PACILITY: Key West Resort Utility WWTP 

Docket No. 150071-SU 
Engineering MFRs 

Exhibit CAJ-2, Page 272 of 346 

PERMIT NUMBER: 
PA FJLE NUMBER: 

FLAO I4951 
FLAOI495 l.Q l i-DW2P 

Department penn it numbers 184940-018 and 019 discharging to Class G-ill ground water are incl uded in this 
permit. Underground [njection Well System U-001 is located approximately at latitude 24°33' 55" N, longitude 
8l0 44' 51 " W. 

Land Application R-OOJ : R-001 is a reuse system which consists of an existing 0.499 MGD AADF penn itted 
capacity slow-rate public access (R-001) consisting of golf course irrigation at the Key West Golf Course, and 
toilet flushing, AC makeup wa1er, and fire protection at the Monroe County Detention Center. The Key West 
Golf Club course irrigation system consists of two interconnected lakes that do not discharge to surface waters. 

1N ACCORDANCE WIT II: The limitations, monitoring requirements, and other conditions set forth in this 
cover sheet and Part I through Part X on pages 1 through 25 of this permit. 

Page 2 of25 



P~RMITTEE: K W Resort Utility, Corp. 
FACILITY: Key West Resort Utility WWTP 

PERMIT NUMBER: 
PA FILE NUMBER: 

FLA014951 
FLA014951 ·01 1-DW2P 

1. RECLAIMED WATER AND EFFLUENT LIMITATIONS AND MONITORING REQU1REMENTS 

A. Undergrouf\d ~njection Control Systems 

1. During the period beginning on the issuance date and lasting through the expiration date of this permit, the pem1it1cc is authorized to discharge 
effiuent to Underground Injection Well System U-00 I . Such discharge shall be limited and monitored by the permit1ee as specified below and 
reported in accordance with Permit Condition I.C.7. 

Reclaimed Water Limitations Monitoring Requirements 

Parameter Units Max/Min Limit Statistical Basis 
Frequency of 

Sample Type Monitoring Site 
Notes Analysis Number 

Max 0.499 Annual Average Recording Flow 
Flow MGD 

Max Report Monthly Av.erage 5 Days/Week Meter with FLW-002 Sec I.A.4 
Totalizer 

Max 20 Annual Average 
BOD, Carbonaceous 5 mg/L Max 30 Monthly Average 

Every 2 weeks 8-hr FPC EFA-001 day, 20C Max 45 Weeldy Average 
Max 60 Single Samole 
Ma.x 20 Annual Average 

Solids, Total Suspended mg/L 
Ma.x 30 Monthly Average 

Every 2 weeks 8-hr FPC Max 45 Weekly Average EFA-001 

Max 60 Single Samole 
Max 200 Annual Average 

Coliform, fecal /1/IOOmL Mnx 200 Monthly Geometric Mean Every 2 weeks Grab EFA·OOl See I.A.S 
Max 800 Sin~lc Sample 

pH 
Min 6.0 Single Sample 

5 Days/Week Grab EFA-001 s.u. 
Max 8.5 Single Sample 

Chlorine, Total Residual 
(F'or Disinfection) 

mg/L Min 0.5 Single Sample 5 Days/Week Grab Ef-A-001 See I.A.6 

Nitrogen, Total mg/L 
Max Report Every 2 weeks 8-hr FPC EFA-()01 

Phosphorus, Total (as P) mgiL Max Report Every 2 weeks B·hr FPC EFA-001 

Page 3 of25 

I 

I 

I 

' 

m 
X 
:::>; 
~ 
0 
)> 0 

0 
0 

1\lm~ - :::.-
;,?«9. z 
·~:::. 0 
- (1). "'m .... 
f\) ~- c.n 
..J:::.p 
t.l<.O 0 
Os;::I 
~,Cn 
~iJ!c 



PERMLTTSE: K W Resort Utility, Corp. 
F'ACILJTY: Key West Resort Utility WWTP 

Docket No, 150071-SU 
Engineering MFRs 

El<hibil CAj-2, Page 274 of 346 

PERMIT NUMOER; 
PA FILE NUMBER: 

FLAOI4951 
fLAOl4951-0I I-DW2P 

2. Beginoing on January 01, 2016, the facility shall either cease all discharge to the tnjcctioo wells 
or meet revised annual average eftluent limits for certain parameters as shown below. The 
limits for the other parameters listed in l.A.l. wiU remain tbe same. 

a. Carbonaceous biochemical oxygen demand (CBOD.s) of 5.0 mg!L; 
b. Tolal suspended solids (TSS} of 5.0 mg/L; 
c. Total nitrogen (as N) of3.0 mg/L; 
d. Total phosphorus (asP) pf 1.0 mg/L. 

[403.086 (10). F.S.)j 

3. Effluent samples shall be taken at the monitoring site locations listed in Permit Condition I.A. I. and 
as described below: 

Monitoring Site 
Description of Monitoring Site Number 

FLW..:002 Flow measurement for effluent discharge into the injection wells. 
EFA-001 After chlorination and prior to the disposal system R-OO l. 

4. A recording flow meter with a totalizer shall be utili?.ed to measure flow and calibrated at least once 
every 12 months. [62~601.200(17) and .500(6)} 

5. The effluent limitation for the monthly geometric mean for fecal coliform is only applicable if 10 or 
more values are reported. lf fewer than I 0 values are reported, the monthly geometric mean shaU be 
calculated and reported on the Discharge Monitoring Report. [61-600.440(4)(c)] 

6. Total residual chlorine must be maintained for a minimum contact time of IS minutes based on peak 
hourly flow. [62-600.440{4)(b} and (5)(b)] 

7. The permittee shall monitor to ensure proper process control in accordance with the operator 
sampling and testing schedule included in the facility's Operation and Maintenance Manual. This 
monitoring may be performed using methods otl1cr than those in Chapter 62-160, P.A.C., as long as 
this data is for process control purposes and is not reported on the Discharge Monitoring Report. [62-
620.320(6)} 

Page 4 of25 



PERMITTEE: K W Resort Utility, Corp. 
FACILITY: Key West Resort Utility WWTP 

B. Reuse and Land Application Systems 

PERMIT NUMBER: 
PA FILE NUMBER: 

FLAOI4951 